

CSIRO ACOUSTIC MEASUREMENT REPORT

Commonwealth Scientific and Industrial Research Organisation, Infrastructure Technologies Acoustics Testing Laboratory, Gate 5, 2 Normanby Road, Clayton, Vic 3168 Australia

Client: **Bailey Interiors Pty Ltd** 83-85 Boundary Road, Mortdale, NSW 2223 Measurement Type: Sound Absorption AS ISO 354–2006 "Acoustics–Measurement of sound absorption in a reverberation room" AS ISO 11654–2002 (ISO 11654:1997) "Acoustics–Rating of sound absorption–Materials and systems" Test Specimen [Specimen area: 3.6 x 3.0 m (10.8 m²), Test Configuration⁴: Type E-400] Description: • Bailey "Open Cell" acoustic coffer tile with black scrim backing, • in 600 mm grid with 20 mm Supertel glaswool behind Materials³ a] Bailey "Open Cell" acoustic coffer tile: • perforated moulded plaster ceiling tiles, • with Pyrotek Sorbertextile P44FR fabric stapled to the back of the panel, • designed to drop into a standard 600 x 600 mm suspended ceiling grid (actual tile size approx 590 mm square), • thickness: 33mm overall (10 mm behind ceiling tee), • perforated with a set of 25 x 25 circular holes, • hole size 15 mm opening at the mouth, tapering to 13.5 mm at the rear; holes at 19.2 mm centres, • open area percentage in standard grid installation: 24.9% (based on 13.5 mm throat opening; 30.7% based on 15 mm mouth opening), • decorative effect of perforations supplemented by additional moulding details (raised coffer framing the perforated area which was also furnished with grooves between the perforations). b] Bradford Supertel 20 mm: • 20 mm thick semi-rigid glasswool board (32 kg/m³), • no facing Test specimen installed for testing (image inverted to depict ceiling installation) fabric, • supplied in 550 x 550 mm panels (factory-cut). Installation • The test specimen was installed as an upside down ceiling on the floor of the chamber. • A 400 mm deep enclosure (32 mm MDF timber, approx 23 kg/m²) was placed on the floor of the chamber, 12° off parallel with the walls. The enclosure was taped at all joints to prevent air leakage between the enclosed space and the outside. A system of steel wall studs/track was set up inside the enclosure to support the specimen panels. The cavity behind the panels was a single undivided cavity without internal partitions. A set of timber struts was installed in the metal support system to suspend the glasswool material [item b] immediately behind the perforated panels. Thirty (30) tiles [item a] were then installed (at 600 mm centres) against the glasswool. Tee sections were placed on top to cover the gaps between adjacent tiles and acoustically mimic a normal ceiling installation. At the perimeter of the test specimen, the gap between the enclosure and the edges of the tiles was covered with masking tape. Specimen installation was carried out by laboratory staff. Panel details - Left: whole panel, Right: perforations (exposed black fabric behind) **Measurement Details & Results** 1.2 Freq Absorption coefficients Reverberation times, T₆₀ (sec) Hz 95% Conf (δ) Empty room with Specimen αs CΩn 1.0 100 0.32 0.09 5.73 3.57 125 0.46 0.55 0.13 6.75 3.33 0.82 2.39 160 0.09 6.87 2.17 200 0.89 0.09 5 98 08 250 0.79 0.85 0.07 5.22 2.20 315 2 28 0.81 0.08 5 87 400 0.66 0.06 5 98 2.59 06 500 0.70 2.51 2.24 5.92 0.69 0.03 5.72 630 0.82 0.05 800 0.81 0.03 5.41 2 20 0.4 1000 0.82 0.80 0.04 5.24 2.16 1250 0.83 0.04 4.78 2 07 1600 0.81 0.04 4.27 1.99 C(s (1/3-Octave) 0.2 0.85 2000 0.81 0.04 3.82 1.87 2500 0.87 0.03 3.41 1.71 Clp (whole Octave) ٠ 3150 0.86 0.02 3.00 1.61 Clw 0.80 Reference line 4000 0.82 0.80 0.03 2.46 1.46 0.0 125 250 500 1000 2000 4000 Hz 5000 0.04 2 03 1.31 0.78 Performance Indices^{1,2} Measurement Conditions



Legal Information and Disclaimer Copyright © 2019 CSIRO. To the extent permitted by law, CSIRO (including its employees and consultants) excludes all liability to any person for any consequences, including but not limited to all losses, damages, costs, expenses and any other compensation, arising directly or indirectly from using any information or material contained in this document. Reports relate only to items tested. No alterations permitted. This report may be distributed only in its entirety. Page 1 of 1